
Notice is given to individuals with disabilities that this meeting is being held in a physically accessible 
location.  Please notify the Department of Environment and Natural Resources at least 48 hours before 
the meeting if you have a disability for which special arrangements must be made.  The telephone 
number for making arrangements is (605) 773-4216. 
 

agenda 

 
 
 

 
 

 
Via Digital Dakota Network (DDN)  

Thursday, January 3, 2019 
1:00 p.m. CST 

‐ 
Live audio of the meeting and the full board packet can be found on the South Dakota Boards and 
Commissions Portal at http://boardsandcommissions.sd.gov/Meetings.aspx?BoardID=108 
 

A list of DDN sites is attached. 
 

AGENDA 
**Scheduled times are estimates only. Some items may be delayed due to prior scheduled items or may 
[...]
BALANCE                                                      319 Funds $1,830,000

                                              319 plus CWSRF WQ $2,030,000

FFY 2019 319 NONPOINT SOURCE PROGRAM
FUNDING RECOMMENDATIONS

Recommendations

Requested
DENR

Total Task Force BWNR



   January 3, 2019 
Item 7 

 
 
TITLE: Amendment to the FY 2017 Drinking Water SRF Intended Use Plan 
  
  
EXPLANATION: The FY 2017 Drinking Water State Revolving Fund Intended Use Plan was 

approved by the Board of Water and Natural Resources in November 2016 
and amended in March, June, July, and September 2017, March and June 
2018. 
 
For a project to utilize principal forgiveness allowed by a specific 
capitalization grant it must be on the Intended Use Plan associated with that 
capitalization grant.  In order to maximize the use of each year’s 
capitalization grant, it is necessary to amend projects to prior years’ 
Intended Use Plans. 
 
It is proposed to amend Attachment I - Project Priority List of the FY 2017 
Drinking Water Intended Use Plan by adding the following entries: 

  
  
  

Priority 
Points 

 
 
Loan Recipient 

 
Estimated Loan 

Amount  

Expected 
Loan Rate 

& Term 
 3 Tulare $1,374,800 2.25%, 30 years 
  
  
RECOMMENDED 
ACTION: 

Approve the proposed amendment to the 2017 Drinking Water SRF Intended 
Use Plan 

  
  
CONTACT: Andy Bruels, 773-4216 
 



   January 3, 2019 
Item 8 

  
 
TITLE:  Amendment to the State Water Plan  
  
EXPLANATION:
   

Water projects which will require state funding or need state support for 
categorical grant or loan funding need to be on the State Water Plan. The 
Board of Water and Natural Resources annually approves projects for 
placement onto State Water Facilities Plan and provides for amendments of 
projects onto the plan.  Placement of a project on the State Water Plan by 
the board provides no guarantee of funding. The projects placed onto the 
plan at this meeting will remain on the facilities plan through December 
2020.  
 
The following State Water Plan application was received.   
 
a. Sioux Falls – Main Pump station 

 

  
 
RECOMMENDED 
ACTION:  

Approve amendment of the project onto the State Water Plan. 

  
CONTACT: Andy Bruels, 773-4216 
 



_̂
Sioux Falls

State Water Plan Applications
January 2019

§̈¦90 §̈¦29



DocuS/qri Envelope ID: 701 FACD7-6905-48B6-94CE-39B73756A74F 
, t1. -. • • ,.i 

SD EForm - 0487LD V3 

State Water Plan Application 

Applicant: 

City of Sioux Falls 
Address: 

224 West 9th Street 
Sioux Falls, South Dakota 57104 

Phone Number: 

605-367-8800 

Proposed Funding Package 

Projected State Funding $24,400,000 

Local Cash 

Other: Non-point Source 

Other: ---------

$2,408,877 

TOTAL $26,808,877 

Project Title: Main Pump Station Replacement 

Description: (Include present monthly utility rate.) 

The City of Sioux Falls has recognized the need to replace the original pump station that 
was established in the 1970s. The new pump station will address critical issues such as 
ineffective screening, flood plain location, electrical efficiency, pump captivation, lift 
station capacity, efficiency and standby power needs. 

Current monthly wastewater rates are $32.52 for domestic use and $51.19 for business 
use. These rates went into effect January 2018. 

The Applicant Certifies That: 

I declare and affirm under the penalties of perjury that this application has been examined 
by me and, to the best of my knowledge and belief, is in all things true and correct. 

Paul TenHaken, Mayor 
Name & Title of Authorized Signatory 
(Typed) 

Signature Date 

1 



   January 3, 2019 
Item 9 

  
 
 
 
 
 
 
 
TITLE:  Drinking Water Facilities Funding Applications 
  
  
EXPLANATION: The following applications have been received by DENR for funding 

consideration at this meeting. The project priority points as shown in the 
Intended Use Plan are listed in parentheses. 
 

a. Pierre (79) 
b. Mitchell (33) 
c. Chamberlain (15) 
d. Miller (10) 
e. Tulare (3) 

  
  
COMPLETE 
APPLICATIONS: 

Application cover sheets and summary sheets with financial analysis have 
been provided as part of the board packet.  The complete applications are 
available online and can be accessed by typing the following address in your 
internet browser: 
 

http://denr.sd.gov/bwnrapps/BWNRappsdwf0119.pdf 
 
If you would like a hard copy of the applications, please contact Andy Bruels 
at (605) 773‐4216. 

 

http://denr.sd.gov/bwnrapps/BWNRappsdwf0918.pdf


")

")

")

")

")

§̈¦90

§̈¦29

Tulare

Pierre
Miller

Mitchell
Chamberlain

Drinking Water Facilities Funding Applications
January 2019



RECEMD 

OCT O 1 2018 
DivisionofFinancial SD EForm - 2126LD V6 

. k. .
1
• • J, Techll,jc;.al Assistpce 

1
• • 

Dr1n 1ng Water Fac11t1es .1runa1ng app 1cat1on 
Drinking Water State Revolving Fund Program (DWSRF) 

Consolidated Water Facilities Construction Program (CWFCP) 

Applicant: 
City of Pierre 

Proposed Funding Package 

Address: 
2301 Patron Parkway, Suite #1 
Pierre, South Dakota 57501 

Su bapplicant: 

DUNS Number: 
070745583 

Other: 

Other: 

Other: 

Project Title: Water Supply System Improvements 

Description: 

Requested Funding 3!.. J ~ ,ooo 

Local Cash -------

---------
---------

---------
TOTAL 3(, <gso 00 0 

Pierre's water supply is from wells that have very high manganese concentrations, very 
high hardness, sulfate and total dissolved solids, and whose water quality concentrations 
are trending to even higher concentrations. Pierre currently does not have a centralized 
water treatment facility to remove these contaminants, but rather provides minimal 
treatment for disinfection and color control at each well. Current water system expenses 
require a residential water utility rate of $28.70 per 5,000 gallons. 
The preliminary engineering report evaluated alternatives for improving water quality and 
meeting projected demands, including connecting to the Mid-Dakota RWS, two treatment 
alternatives using existing ground water source and one alternative including treatment of 
the Missouri River water. The recommended alternative uses the Missouri River as the 
water source. Recommend improvements include developing a new intake on the Missouri 
River, raw water pumping station, transmission pipe to a water treatment facility, new 8.8 
MGD ultrafiltration treatment facility, and transmission piping to connect into the existing 
Pierre water distribution system. Total estimated capital cost of the improvements 
(including engineering, legal and administrative costs, and contingencies) is $36.8 Million. 

The Applicant Certifies That: 

I declare and affirm under the penalties of perjury that this application has been examined 
by me and, to the best of my knowledge and belief, is in all things t e and correct. 

Kristi Honeywell, Ci% Administrator 
Name & Title of Aut orized Signatory Date 
(Typed) 

1 



FUNDING REQUEST EVALUATION FORM 
 DRINKING WATER FACILITIES FUNDING APPLICATION  

APPLICANT:  CITY OF PIERRE 
 

 
Project Title: Water Supply System Improvements 
  
Funding Requested: $36,850,000 
  
Other Proposed Funding: None 
  
Total Project Cost: $36,850,000 
  
Project Description: The city of Pierre is proposing to construct a raw water 

intake in the Missouri River, a raw water pump station 
and raw water transmission line, an 8.8-million gallon per 
day ultrafiltration water treatment facility, and 
transmission piping to connect into the city distribution 
system. 

  
Alternatives Evaluated: The no action alternative was considered; however, it 

would not address issues of limited capacity for current 
and future supply. Also, the no action alternative does 
not address the existing problems with meeting 
secondary contaminant standards.  Additionally, the city 
of Pierre held a public vote to consider the no action 
alternative.  Based on the results of the public vote, city 
residents believe that the current water quality is not 
acceptable. 
 
Water Source: 
The city considered three water source alternatives. 
These include using the current system of wells, drawing 
water directly from the Missouri River, or obtain raw 
water from a nearby regional rural water system. The city 
determined that the best option is to draw water directly 
from the Missouri River. 
 
Water Treatment: 
Six water treatment alternatives were developed and 
evaluated. Three different water treatment trains at two 
different locations make up the six alternatives. The two 
sites selected for the location of a new WTP are both 
located near the Highway 14/83 bridge. One site is 
located just west of the Ramkota Hotel and the second 
site is within Steamboat Park.  
 



Applicant:  City of Pierre 
Page 2 of 3  
 

Two treatment plant alternatives would use groundwater 
and many of the existing wells as its raw water supply, 
with the ability to construct new wells as demand 
increases. The primary treatment goal for these 
alternatives is to remove dissolved iron and manganese 
from the raw water. The treatment would begin with the 
addition of permanganate to begin the oxidation process 
of iron and manganese in the raw water.  The water 
would then flow through detention tanks to settle the 
floc particles that form as the permanganate oxidizes the 
iron and manganese.  After leaving the detention tank, 
the water would enter the gravity filters, where the fine 
particles that were not removed in the detention tank 
would be removed.  After the water leaves the filters, 
phosphate, chlorine, and ammonia would be added to 
the filtered water prior to distribution to customers.  
 
The next two alternatives are the same as the previous 
alternative except these two add reverse osmosis 
treatment to the end of the process to remove hardness 
and sulfate concentrations. 
 
The final two alternatives include construction of a new 
ultrafiltration (UF) surface water treatment plant at 
either the Ramkota site or the Steamboat Park Site. Both 
surface water alternatives will require a new river intake 
structure and a new raw water pump station located on 
the Ramkota site to collect and pump the raw river water 
from the submerged river intake located north of the 
railroad bridge to the new treatment plant. The primary 
treatment goals for these two alternatives are to remove 
turbidity, taste, and odor-causing compounds, and to 
meet all of the regulations associated with the treatment 
of surface water.   
 
The proposed raw water pump station will pump water to 
the head of the treatment plant and enter the detention 
tanks. The water would then be filtered through the UF 
membranes.  The UF membranes reject turbidity particles 
and provide bacteria and parasite removal.  After 
filtration, phosphate is added for corrosion control and 
chlorine is added as a primary disinfectant. Once the 
water has been chlorinated, it enters a contact basin to 
achieve the required environment for virus inactivation.  
After the water leaves the chlorine contact basin, 
ammonia is added to create a chloramine secondary 



Applicant:  City of Pierre 
Page 3 of 3  
 

disinfectant residual.  From there the water flows into the 
clearwell where it is stored until it is pumped into the 
distribution system by the high-service pumps. 

  
Implementation Schedule: The city anticipates bidding the project in January 2020 

with a project completion date of October 2021. 
  
Service Population: 14,008 
  
Current Domestic Rate: $28.70 per 5,000 gallons  
  

Interest Rate: 2.5 % Term: 30 years Security: System Revenue 
  
 

DEBT SERVICE CAPACITY 
  
Coverage at Maximum Loan Amount: If funding is provided as all loan and using Consultant 

projections for 2022, Pierre would have 142% coverage 
based on the projected rate of $42.55/670 cf.  Consultant 
revenue estimate based on 8% increase each year thru 
2023.  Pierre’s current rate is $31/670 cf.  If Pierre follows 
Consultant’s recommendation the rate in 2023 would be 
$45.94/670 cf and the coverage would increase to 158%. 

 
 

 ENGINEERING REVIEW COMPLETED BY: ERIC MEINTSMA 

 FINANCIAL REVIEW COMPLETED BY:  DAVE RUHNKE 
 
 
 
 



SD EForm - 2126LD V6 

Drinking Water Facilities Funding Application 
Drinking Water State Revolving Fund Program (DWSRF) 

Consolidated Water Facilities Construction Program (CWFCP) 

Applicant: 

City of Mitchell 

Address: 
612 N. Main Street 
Mitchell, SD 57301 

Subapplicant: 

DUNS Number: 
04-091-4277 

RECEMD 

SEP 2 8 2018 
Division of Finucill 

& Tcchnical Allilttncc 

Proposed Funding Package 

Requested Funding ___ $_6_9_0_,0_0_0_ 

Local Cash $2,879 ------

Other: ---------

Other: ---------
Other: ---------

TOTAL $692,879 

Project Title: East Central Drainage Basin Water Improvements 

Description: 

The City of Mitchell proposes to upgrade water mains along various street segments 
located within the city's east central drainage basin. This area is roughly bounded by 
Sanborn Boulevard on the west and Burr Street to the east, and Havens Street on the 
sou th to Dry Run Creek to the north. 

Plans and specifications for the project will be completed during the winter of 2018/2019, 
with bid letting anticipated for early 2019. It is anticipated that work activity will occur 
during the 2019 construction season. 

The Applicant Certifies That: 

I declare and affirm under the penalties of perjury that this application has been examined 
by me and, to the best of my knowledge and · ef, is in all things true and correct. 

Stephanie Ellwein, City Administrator 
Name & Title of Authorized Signatory 
(Typed) 

1 



FUNDING REQUEST EVALUATION FORM 
DRINKING WATER FACILITIES FUNDING APPLICATION 

APPLICANT: CITY OF MITCHELL 
 
 
Project Title: East Central Drainage Basin Water Improvements 
  
Funding Requested: $690,000 
  
Other Proposed Funding: $2,879 
  
Total Project Cost: $692,879 
  
Project Description: Mitchell is proposing to upgrade water mains along various 

street segments located within the city’s east central drainage 
basin.  
 
This project will replace approximately 1,500 feet of 6-inch 
water main and replace hydrants, valves, and other necessary 
appurtenances. 

  
Alternatives Evaluated: The “No Action” Alternative was not chosen because it would 

not correct any problems present in the distribution system. 
 
Several dozen other areas throughout the entire city and 
individual areas in the East Central Drainage Basin were 
identified for replacement in the engineering report, but 
ultimately the “TIF 22 Phase 8 Alternative 6” and “Additional 
Improvements” were the chosen alternatives. 

  
Implementation Schedule: Mitchell anticipates bidding the project in March of 2019 with 

a project completion date of late 2019. 
  
Service Population: 15,610 
  
Current Domestic Rate: $29.15 per 5,000 gallons  
  

Interest Rate: 2.25% Term: 20 years Security: 
 
Water Revenue 

  
 
 
 
 
 
 
 
 



Applicant:  City of Mitchell 
Page 2 of 2 
 
 

DEBT SERVICE CAPACITY 
  
Coverage at Maximum Loan Amount: If funding is provided as all loan, Mitchell would have 

421% coverage based on the current rate of $29.15/5,000 
gallons. 

 ENGINEERING REVIEW COMPLETED BY: DREW HUISKEN 

 FINANCIAL REVIEW COMPLETED BY:  DAVE RUHNKE 
 





FUNDING REQUEST EVALUATION FORM 
DRINKING WATER FACILITIES FUNDING APPLICATION  

APPLICANT:  CITY OF CHAMBERLAIN 
 
Project Title: Water Meter Upgrade 
  
Funding Requested: $300,000 
  
Other Proposed Funding: $25,000 - Local Cash 
  
Total Project Cost: $325,000 
  
Project Description: The city of Chamberlain is proposing to upgrade its 

current water meters to automatic read meters where 
the reading will be sent to a tower and then relayed on to 
a computer and inputted to billing software. 
 
Chamberlain contracted with Northwestern Energy 
fifteen years ago to provide water meter readings, billing 
and collecting for the city.  During this time Northwestern 
Energy was going house to house reading the electric and 
water meters.  Northwestern Energy is undergoing an 